
乳癌診療指引

一、參與討論同仁

主席 沈陳石銘醫師 ( 乳房外科 )
臺北癌症中心 趙祖怡醫師 (血液腫瘤科 )

附設醫院

洪進昇醫師 (乳房外科 ) 王文科醫師 ( 乳房外科 )
張聖為醫師 (乳房外科 ) 賴欣宜醫師 ( 放射科 )
林寰澤醫師 (血液腫瘤科 ) 蔡季蓉醫師 (核醫科 )
郭婉君個管師 (癌症中心 )

萬芳醫院 張渭文醫師 ( 乳房外科 ) 劉育辰個管師 (癌症中心 )
雙和醫院 蘇智銘醫師 ( 乳房外科 ) 陳品如個管師 (癌症中心 )

二、討論日期：113年 11 月 18 日
三、校稿人員：林寰澤醫師 /郭婉君個管師
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114年版與上一版差異：

113年版 114年修訂版

《 乳癌診療指引共識 -1 》 《 乳癌診療指引共識 -1 》
無異動

《 乳癌診療指引共識 -2 》 《 乳癌診療指引共識 -2 》
無異動

《 乳癌診療指引共識 -3》
　 輔助治療

《 乳癌診療指引共識 -3 》
輔助治療新增 :
3.HR(+), HER2(-) high-risk breast cancer (註 12)  considered adjuvant 
abemaciclib for 2 years 

《 乳癌診療指引共識 -3 》
　 附註 :

《 乳癌診療指引共識 -3 》
附註新增 :12. high-risk :  breast cancer (with ≥ 4 positive lymph nodes, or 
1–3 positive  lymph nodes with one or more of the following: Grade 3 disease, 
Ki67 ≥ 20% ,tumor  size ≥ 5 cm。

《 乳癌診療指引共識 -4》
輔助治療

《 乳癌診療指引共識 -4》
輔助治療新增 :
3.HR(+), HER2(-) high-risk breast cancer (註 12)  considered adjuvant 
abemaciclib for 2 years 

《 乳癌診療指引共識 -4》
附註 :

《 乳癌診療指引共識 -4 》
附註新增 :11. high-risk :  breast cancer (with ≥ 4 positive lymph nodes, or 
1–3 positive  lymph nodes with one or more of the following: Grade 3 disease, 
Ki67 ≥ 20% ,tumor  size ≥ 5 cm。
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113年版 114年修訂版

《 乳癌診療指引共識 -5 》 《 乳癌診療指引共識 -5 》
無異動

《 乳癌診療指引共識 -6》 《 乳癌診療指引共識 -6》
無異動

《 乳癌診療指引共識 -7》 《 乳癌診療指引共識 -7》
 無異動

《乳癌診療指引共識 -8》
輔助性治療

《 乳癌診療指引共識 -8 》
輔助性治療 : 新增
2. 1.For high-risk(4)：Adjuvant pembrolizumab (if pembrolizumab containing 
regimen was given preoperatively)

《 乳癌診療指引共識 -8》
輔助性治療

1.Adjuvant capecitabine (6–8cycles ) or
2.Adjuvant olaparib for 1 year if germline BRCA1/2 mutation  or
3.Adjuvant pembrolizumab (if pembrolizumab containing regimen was given 
preoperatively)

《 乳癌診療指引共識 -8 》
輔助性治療 : 新增
1.Adjuvant capecitabine (6–8cycles ) and or
2.Adjuvant olaparib for 1 year if germline BRCA1/2 mutation and or
3.Adjuvant pembrolizumab (if pembrolizumab containing regimen was given 
preoperatively)

《 乳癌診療指引共識 -8 》
附註 : 

《 乳癌診療指引共識 -8 》
附註 : 新增
4. High-risk criteria include stage II–III TNBC. The use of adjuvant 
pembrolizumab (category 2A) may be individualized



《
乳
癌
診
療
指
引
共
識
1
》

癌
症
診
療
指
引

244

病史及理學檢查

乳房超音波

乳房攝影

Partial  
mastectomy±
SLNB

Total mastectomy + 
SLNB
±reconstruction

ER（-）(optional)
◆  Adjuvant treatment: 

Tamoxifen for 5 years
◆  Risk reduction for  

contralateral breast  
cancer(optional)

ER（+）or uncertain
◆  Adjuvant treatment: 

Tamoxifen for 5 years
◆  Risk reduction for  

contralateral breast  
cancer(optional)

◆  AI may also 
be  considered in  
menopausal women

術後五年內：

＊ 理學檢查、乳

房超音波每六

個月一次

＊ 乳房攝影每年

一次

術後五年以上：

＊ 理學檢查、乳 
房超音波、 乳 
房攝影或乳房

核磁共振，原

則上每年一 次
(optional)

病理報告
（含 ER/PR/  
     Her-2(optional)）

血液檢查

DCIS
TisN0M0

《 乳癌診療指引共識 -1 》

臨床檢查 術後追蹤主要治療 輔助性治療 賀爾蒙接受體 診斷

* 乳房保留手術後輔助性全乳放射治療可以顯著減少局部復發達 50%，若患者與乳癌醫療團

隊經由醫病共同決策過程 (Shared decision making, SDM) 後同意該個案屬於低復發風險 +，
有些患者可以選擇只接受局部切除

Whole 
breast 
radiotherapy

+ 局部復發的風險因子：可觸及的腫塊、較大的腫瘤、high grade、接近的腫瘤邊緣、年輕患者。

* tamoxifen 的標準劑量為 20 mg/ day ，持續 5 年。 低劑量 * tamoxifen （5 mg/ day ，連續 3 年）僅在患者服用 20 毫克劑量時出現症狀或患者不願意或

不能服用標準劑量時才可選擇。

* Encapsulated or solid papillary carcinoma 已歸類在 DCIS
* 本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做為醫療訴訟用。
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《 乳癌診療指引共識 -2 》

病史及理學檢查並考

量生殖需求

血液檢查 ( 包含化
療前 HBsAg 及 Anti-
HCV test  optional)

乳房攝影

胸部 X 光
乳房超音波

◆  Partial 
mastectomy 
+  ALND or 
SLNB ＋ R/T*

◆  Total 
mastectomy 
+  ALND 
or SLNB±  
Reconstruction

建議：

術後 5 年內 :
＊ 理學 / 血液檢

查 :  至少每六

個月一 次
＊ 乳房超音波 : 
每 六個月一

次

＊ 乳房攝影、胸

部 X 光、腹

部超音 波每

年一次

＊ 骨骼掃描、

正子 攝影 
(optional)

術後 5 年以上 : 
各項目原則

上每年一次

(optional)

病理報告（含 ER/PR/Her-2）

骨骼掃描 (optional）
乳房磁振造影 (optional）
胸部電腦斷層 (optional）
腹部電腦斷層 (optional）

腹部超音波 (optional）

第一期 
Stage IA  
T1N0M0
Stage IB  
T1N1miM0

臨床檢查 主要治療 腫瘤大小 追蹤輔助性治療賀爾蒙接受體 診斷

T ≦
0.5cm

0.5 ＜ T 
≦ 1.0cm

1 ＜ T ≦ 
2.0cm

Hormonal Therapy
1.No adjuvant C/T 
2.Her-2(+) → 
Consider C/T+Trastuzumab*
1. Hormonal therapy±C/T 
2.Her-2(+) → 
Consider Trastuzumab*
1.±C/T
2. Her-2(+) → 
Consider C/T+ Trastuzumab*
1 Hormonal therapy±C/T 
2. Her-2(+) → 
Suggest Trastuzumab *
1.C/T
2. Her-2(+) →
Consider C/T+ Trastuzumab*

ER(+)and/or PR
(+) or unknown

ER(+)and/or PR
(+) or unknown

ER(+)and/or PR
(+) or unknown

ER(-)and PR (-)

ER(-)and PR (-)

ER(-)and PR (-)

1. Stage I & II favorable histology include tubular and colloid. 須參考 NCCN guideline，經由團隊會議討論決定治療方式
2. Clinical trial is always an option of treatment.
3. Oncotype or Endopredict、ICT、Mammoprint、Pam50 test is optional examination for ambiguous patients.
4. ＊ Trastuzumab 依健保使用規定或自費使用
5.  考慮接受化學治療或 Carrier 血液檢查 ( 需包含化療前 HBsAg 及 Anti-HCV test optional)
6. 輔助性放射治療技術以全乳照射為原則，細節請參閱乳癌放射治療共識。
7. 若患者符合所有以下條件 (1) >=70 歲、(2) 接受乳房保留手術、(3) pT1N0 、(4)ER+PR+ 且已接受荷爾蒙治療，經團隊會議討論後可選擇不接受輔助

性放射治療。
8.  Hormonal therapy: Tamoxifen 服用 5-10 年 ;AI 服用 5-10 年 .
9. 主要治療 Total mastectomy=Simple mastectomy
10. cT1cN0 HER2+ 和 TNBC 可考慮 Neoadjuvant C/T
11. Pure tubular、Pure mucinous、Pure cribriform、Encapsulated or solid papillary carcinoma(ER+ and/or PR+,HER2-): pT1-3 and pN0: 可考慮 Adjuvant 

endocrine therapy only( 詳見乳癌診療指引共識 -5) 
12. 本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做為醫療訴訟用。

◆  Neoadjuvant 
C/T±Targeted 
therapy (for Her-
2+,Anti-Her-2 
treatment) 註 10
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《 乳癌診療指引共識 -3 》

診斷 腫瘤大小 輔助性治療 追蹤主要治療 賀爾蒙接受體臨床檢查

第二期 
Stage IIA  
T0 N1 M0  
T1 N1 M0  
T2 N0 M0
or Stage  
IIB  
T2N1M0  
T3N0M0

1. C/T  
2. Her-2 (+)
→ Consider 
Trastuzumab*
(± Pertuzumab 
or  TDM-1
(non-PCR)
註 4
3.HR(+), HER2
(-) high-
risk breast 
cancer ( 註
12)  considered 
adjuvant 
abemaciclib for 
2 years 

◆  Adjuvant 
H/T:

ER（+）
and/or PR
（+）or 
unknown

◆  No H/T
ER（-）
and 
PR（-）

◆  Partial mastectomy 
+ ALND or SLNB 
+ R/T*

◆  Total mastectomy 
+ ALND 
or SLNB± 
reconstruction± R/
T*

若無法切除或可手 
術切除，評估保留手 
術的可行性 ( 可考量 
Neoadjuvant therapy)

Neoadjuvant C/T
±Targeted therapy
(for Her-2 +,Anti-
Her-2 treatment)

Post-mastectomy radiotherapy (PMRT) 
indications:
1. Tumor > 5cm
2. N2 or N1 without axillary dissection
3. Strongly consider PMRT in N1 cases*
4. Positive margins
5. ECE (+)

建議：

術後 5 年內 :
＊ 理學 / 血液

檢查 : 至少

每六個月一

次

＊ 乳房超音

波 : 每六個

月一次

＊ 乳房攝影、

胸部X 光、

腹部超音波

每年一次

＊ 骨骼掃描、

正子攝影 
(optional)

術後 5 年以

上 :
各項目原則

上每年一次

(optional)

血液檢查 ( 包含化療前
HBsAg 及 Anti-HCV test  
optional)

病史及理學檢查並考量

生殖需求

胸部 X 光

乳房超音波

乳房攝影

病理報告（含 ER/PR/Her-2）

腹部超音波（optional）

骨骼掃描（optional）

乳房磁振造影（optional）

胸部電腦斷層（optional）

腹部電腦斷層（optional）

附註：1.Stage I/II favorable histology include tubular and colloid. 須參考 NCCN guideline，經由團隊會議討論決定治療方式
　　　2.Clinical trial is always an option of treatment.
　　　3.Oncotype, Mammoprint, Pam50 test, or Endopredict is optional examination for ER(+) HER2(-) N1 ambiguous patients.
　　　4.Anti-Her2 treatment 依健保使用規定或自費使用，N+ patients: Consider adjuvant chemotherapy + Trastuzumab + Pertuzumab (category 1)
　　　5. 考慮接受化學治療或 Carrier �液檢查 ( 需包含化療前 HBsAg 及 Anti-HCV test optional)
　　　6. *N1 低復發風險患者經患者與醫療團隊醫病共同決策過程後，全乳切除術後可免做輔助放療。低復發風險患者須滿足以下所有條件 : 年齡≧ 40 歲，T1，單一淋巴結侵犯，

無淋巴血管侵犯，Her2/Neu (-)
　　　7. 主要治療 Total mastectomy=Simple mastectomy
　　　8.TNBC following standard neo/adjuvant therapy: consider Capecitabine maintenance therapy (self-pay)
　　　9.Stage II/III TNBC neoadjuvant chemotherapy combination with immunotherapy as treatment can be considered
　　　10. Pure tubular、Pure mucinous、Pure cribriform、Encapsulated or solid papillary carcinoma(ER+ and/or PR+,HER2-, pT1-3 and pN0): 可考慮 Adjuvant endocrine therapy only( 詳

見乳癌診療指引共識 -5)
　　　11. 本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做為醫療訴訟用。 
　　　12.  high-risk :  breast cancer (with ≥ 4 positive lymph nodes, or 1–3 positive  lymph nodes with one or more of the following: Grade 3 disease, Ki67 ≥ 20% ,tumor  size ≥ 5 cm。
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《 乳癌診療指引共識 -4 》
診斷 輔助治療 追蹤主要治療 賀爾蒙接受體臨床檢查

附註：
1. Stage I & II favorable histology include tubular and colloid. 須參考 

NCCN guideline，經由團隊會議討論決定治療方式
2. Clinical trial is always an option of treatment.
3. RT 參閱乳癌放射治療共識
4. Abdomen sono or abdomen CT Alternative
5. 主要治療 Total mastectomy=Simple mastectomy
6. TNBC with residual invasive cancer following standard neoadjuvant 

therapy: Consider adjuvant capecitabine ( 自費使用 )

第三期

Stage IIIA

T0N2M0
T1N2M0
T2N2M0
T3N1M0
T3N2M0

Stage IIIB
T4N0M0
T4N1M0
T4N2M0

Stage IIIC
Any 
TN3M0

病史及理學檢查

胸部 X 光

乳房超音波

乳房攝影

病理報告（含ER/PR/Her-2）

腹部超音波 (Alternative)

骨骼掃描 and/or PET-CT

胸部電腦斷層

 腦部磁振造影 (optional)

腹部電腦斷層 (Alternative)

乳房磁振造影（optional）

血液檢查 ( 包含化療前

HBsAg 及 Anti-HCV test)

建議：

術後 5 年內 :
＊ 理學 / 血液檢

查 :  至少每

六個月一 次
＊ 乳房超音波 : 

每 六個月一

次

＊ 乳房攝影、

胸部 X 光、

腹部超音 波
每年一次

＊ 骨骼掃描、

正子 攝影 
(optional)

術後 5 年以上 :
各項目原則上每

年一次 (optional)

可手術切除 ( 可考量

Neoadjuvant therapy)

Neoadjuvant C/T
±Anti-Her-2
For Her-2(+)

個人化治療 

反應好→手術 (>PR)

無法手術切除

反應不佳 ( ≦ PR)

1.C/T+H/T
2. Her-2 (+) →

Anti-Her-2 
therapy (consider 
Trastuzumab for 
N0 註 9)

3. Germline BRCA 
1/2 mutations 
adjuvant olaparib 
for 1 year 
(optional)

4. HR(+), HER2
(-) high-risk 
breast cancer ( 註
11)  considered 
adjuvant 
abemaciclib for 2 
years 

◆  Adjuvant 
H/T:

ER（+）and/
or PR（+）or 
unknown

◆  No H/T
ER（-）and 
PR（-）

◆  Partial 
mastectomy　
+ ALND or  
SLNB +R/T

◆  Total 
mastectomy 
+ ALND or 
SLNB + R/T± 
reconstruction

7. 完全緩解 ( Complete Response，CR), 部分緩解 (Partial Response，
PR), 無變化 (No Change，NC；疾病穩定，SD), 疾病進展 (Progressive 
Disease，PD)

8. 針對 TNBC high risk 可以考慮 neoadjuvant 及 adjuvant immunotherapy
9. Anti-Her2 treatment 依健保使用規定或自費使用，N+ patients: Consider adjuvant 

chemotherapy + Trastuzumab + Pertuzumab (category 1)
10. 本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做

為醫療訴訟用。  
11. high-risk :  breast cancer (with ≥ 4 positive lymph nodes, or 1–3 positive  lymph nodes with 

one or more of the following: Grade 3 disease, Ki67 ≥ 20% ,tumor  size ≥ 5 cm。
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《 乳癌診療指引共識 -5 》

• 管狀癌
• 黏液癌
• 篩狀癌篩

•  腺樣囊性癌及唾液
腺型腫瘤

• 分泌性癌分泌性癌
• 罕見低分化癌

pT1, pT2, or pT3;  
and pN0 or pN1mi  
( ≤ 2 mm axillary  
node metastasis)

輔助內分泌治療  
± 輔助化療

Limited available data support local therapy 
only with consideration for systemic/targeted 
therapies only in pN+ disease

pN+ ( ≥ 1 ipsilateral 
metastases >2 mm) 

ER Negative
PR Negative
HER2 Negative

ER positive and/or
PR positive, 
HER2 Negative

<1 公分 考慮輔助內分泌治療以降低風險

考慮輔助內分泌治療 1–2.9 公分

≥ 3 公分 輔助內分泌治療 

附註 :
1.  There are rare subtypes of metaplastic carcinoma (eg, low-grade adenosquamous and low-grade fibromatosis-like carcinoma) that are considered to have a 

favorable prognosis without adjuvant systemic therapies. 
2.  To be associated with favorable prognosis, the favorable histologic type should not be high grade, should be pure (>90% as classified on the surgical excision, 

not core biopsy alone), and should be HER2 negative. If atypical pathologic or clinical features are present, consider treating as ductal/NST.
3. 本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做為醫療訴訟用。

組織學特殊類型的 輔助性治療主要治療賀爾蒙接受體
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《 乳癌診療指引共識 -6 》

附註：
1. Stage I & II favorable histology include tubular and colloid. 須參考 NCCN guideline，經由團隊會議討論決定治療方式
2. Clinical trial is always an option of treatment.
3. Abdomen sono or abdomen CT Alternative
4. Anti -HER-2 therapy 依健保規範或自費使用
5. CPS: combined positive score
6. 本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做為醫療訴訟用。

診斷 追蹤主要治療臨床檢查

第四期

Stage IV

病史及理學檢查

胸部 X 光

乳房攝影

乳房超音波

病理報告（含ER/PR/Her-2）

腹部超音波 (Alternative)

骨骼掃描 (and/or PET-CT)

胸部電腦斷層

腹部電腦斷層 (Alternative)

血液檢查 ( 包含化療前

HBsAg 及 Anti-HCV test)

• Systemic chemotherapy ± Hormonal  
therapy ± Radiotherapy

• ER and/or PR (+), Her-2 (-): Hormonal  
therapy ± CD4/6i or mTOR inhibitor  or 
chemotherapy

• Her-2(+)-> anti HER-2 therapy
• Hormonal receptor(+)->PIK3CA 

mutation(optional) → PIK3CA inhibitor
• TNBC → Immunotherapy(PD-L1 ≥ 1% 

or CPS ≧ 10)
• PARP inhibitor(gBRCA mutation)
• Best supportive care
• Palliative surgery and other forms local  

treatment if needs
• Clinical trial
• (favor anti-PD-1,22C3 CPS ≧ 10%)
• 無法做手術切片的，可以液態切片

(liquid biopsy) 組織切片以進行基因檢
測 (NGS 檢測 ( 自費 )

Stage IV
Any T Any N 
M1

＊理學 / 血液檢查 :
＊乳房超音波 :
＊ 乳房攝影、胸部 X 光、 

腹部超音波

＊ 骨骼掃描、正子攝影

(optional)
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《 乳癌診療指引共識 -7 》

前哨節點定

位與切除

前哨淋巴結

陽性

Yes to all → no 
further axillary 
surgery

Yes to all → no 
further axillary 
surgery

Meets ALL of the following criteria:
• cT1-T2, cN0
• 術前無需化療

• 1-2 positive SLNs
• WBRT planned

Meets ALL of the following criteria:
• cT1-T2, cN0
• 術前無需化療

• 1-2 positive SLNs
• 輔助放療 planned with intentional 

inclusion of undissected axilla at 
risk

Micrometastases seen in SLN

乳防保留手術

乳房切除手術

NO → Axillary  
dissection  level I/II

NO → Axillary  
dissection  level I/II

附註：本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做為醫療訴訟用。

診斷 輔助性治療主要治療主要治療
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《 乳癌診療指引共識 -8 》

ypT0N0 or pCR  or
ypT1–4N0 or residual disease or
ypN ≥ 1 or node positive

ypT0N0 or pCR

ypT0N0 or pCR

ypT0N0 or pCR

ypT1–4N0 or residual disease
or
ypN ≥ 1 or node positive

ypT1–4N0 or residual disease
or
ypN ≥ 1 or node positive

HR-positive
HER2-negative

HR-negative
HER2-positive

HR-positive
HER2-positive

HR-negative
HER2-negative

1. Adjuvant Hormonal  therapy
2. Consider addition of adjuvant olaparib for 1 y for those with 

germline BRCA1/2 mutations and HR(+), HER2(-) tumors：if   
1) LNs ≥ 4 positive (N2) after adjuvant chemotherapy , or 2) 
residual disease after preoperative therapy and CPS+EG  score ≥ 3 

3. Consider addition of adjuvant abemaciclib for 2yrs in high risk patient.

Complete up to one year of  Anti-Her-2 therapy with trastuzumab) 
± pertuzumab

1. Ajuvant Ado-trastuzumab emtansine alone for 14  cycles. If   ado-
trastuzumab emtansine discontinued for toxicity, then trastuzumab 
± pertuzumab to complete one year of therapy ; If node positive 
at initial staging, trastuzumab + pertuzumab (category 1)

2. Adjuvant trastuzumab 1yr ± extension Neratinib 1yr (if HR+)
3.If HR-positive, adjuvant Hormonal therapy

Hormonal therapy(category 1) + complete  up to one year of  anti 
HER-2 therapy with  trastuzumab (category 1) ± pertuzumab

1. FOLLOW-UP    
2. For high-risk(4)：Adjuvant pembrolizumab (if pembrolizumab 

containing regimen was given preoperatively)

1. Adjuvant capecitabine (6–8cycles ) and or
2. Adjuvant olaparib for 1 year if germline BRCA1/2 mutation and or
3. Adjuvant pembrolizumab (if pembrolizumab containing 

regimen was given preoperatively)

完成新輔助化療療程後

1.  CPS+EG score: a score based on pre-treatment clinical stage (CS) post-treatment 
pathologic stage (PS), ER status (E) and grade (G) after neoadjuvant therapy

2. pCR 定義為 neoadjuvant chemotherapy 之後，無殘存侵犯性乳癌。( 亦若僅殘留原位癌，仍為 pCR)
3. 本治療共識謹做為參考，因每人狀況不同，而由各醫師選擇最適當之處置方式，不做為醫療訴訟用。
4. High-risk criteria include stage II–III TNBC. The use of adjuvant pembrolizumab (category 2A) may be individualized
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《 乳癌抗癌藥物治療指引 》
Chemotherapy as Primary or Adjuvant Therapy (HER2-POSTIVE)
Preferred Regimens
★ Trastuzumab may be used in fixed dose 600 mg SC

AC followed by Paclitaxel with Trastuzumab
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 1
Cyclophosphamide 600 1 Q3W 4

Followed by
Trastuzumab★ 4 → 2 mg/kg 1 QW 12
Paclitaxel 80 1 QW 12

Followed by
Trastuzumab★ 2 (6) mg/kg 1 QW (Q3W) 40 (13)

AC followed by Paclitaxel with Trastuzumab ± Pertuzumab 
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 6
Cyclophosphamide 600 1 Q3W 4

Followed by
Trastuzumab★ 8 → 6 mg/kg 1 Q3W 17
Pertuzumab (optional) 840 → 420 mg 1 Q3W 17
Paclitaxel 80 1, 8, 15 Q3W 4
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Dose-dense AC followed by Paclitaxel with Trastuzumab
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q2W 4 2
Cyclophosphamide 600 1 Q2W 4

Followed by
Trastuzumab★ 4 → 2 mg/kg 1, 8 Q2W 4
Paclitaxel 175 1 Q2W 4

Followed by
Trastuzumab★ 2 (6) mg/kg 1 QW (Q3W) 44 (14)

TCH
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab★ 4 → 2 mg/kg 1, 8 ,15 Q3W 6 3
Docetaxel 75 1 Q3W 6
Carboplatin 6 AUC 1 Q3W 6

Followed by
Trastuzumab★ 6 mg/kg 1 Q3W 11

TCH ± Pertuzumab
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab★ 8 → 6 mg/kg 1 Q3W 17 4
Pertuzumab (optional) 840 → 420 mg 1 Q3W 17
Docetaxel 75 1 Q3W 6
Carboplatin AUC 6 1 Q3W 6
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Trastuzumab + Pertuzumab + Neratinib
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab★ 8 → 6 mg/kg 1 Q3W 17 7
Pertuzumab (optional) 840 → 420 mg 1 Q3W 17

Followed by
Neratinib (optional) 240 mg PO QD 1 year 8

T-DM1
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

T-DM1 3.6 mg/kg 1 Q3W 14 7

Other Regimens
AC followed by Docetaxel with Trastuzumab

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 3
Cyclophosphamide 600 1 Q3W 4

Followed by
Trastuzumab★ 4 → 2 mg/kg 1, 8, 15 Q3W 4
Docetaxel 80-100 1 Q3W 4

Followed by
Trastuzumab★ 6 mg/kg 1 Q3W 13
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AC followed by Docetaxel with Trastuzumab + Pertuzumab
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 3
Cyclophosphamide 600 1 Q3W 4

Followed by
Trastuzumab★ 8 → 6 mg/kg 1 Q3W 17
Pertuzumab (optional) 840 → 420 mg 1 Q3W 17
Docetaxel 80-100 1 Q3W 4

Paclitaxel + Trastuzumab (APT trial)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab★ 4 → 2 mg/kg 1 QW 12 5
Paclitaxel 80 1 QW 12

Followed by
Trastuzumab★ 2 (6) mg/kg 1 QW (Q3W) 40 (13)

TC + Trastuzumab
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab★ 4→ 2 (8→ 6) mg/kg 1, 8, 15 (1) Q3W 4 6
Docetaxel 75 1 Q3W 4
Cyclophosphamide 600 1 Q3W 4

Followed by
Trastuzumab★ 6 mg/kg 1 Q3W 13
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Paclitaxel + Trastuzumab + Pertuzumab
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab★ 8 → 6 mg/kg 1 Q3W 4 11
Pertuzumab (optional) 840 → 420 mg 1 Q3W 4
Paclitaxel 80 1, 8, 15 Q3W 4

Neratinib (adjuvant setting only)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Neratinib
Followed by

120 mg PO 1-7 Q4W 1 9
160 mg PO 8-14
240 mg PO 15-28

Neratinib 240 mg PO 1-28 Q4W 12?

T-DM1 (adjuvant setting only)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

T-DM1 3.6 mg/kg 1 Q3W 17 10

Paclitaxel + Carboplatin + Trastuzumab + Pertuzumab
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab★ 8 → 6 mg/kg 1 Q3W 17 12
Pertuzumab 840 → 420 mg 1 Q3W 17
Paclitaxel 80 1, 8 Q3W 9
Carboplatin AUC 6 (AUC 3) 1 (1, 8) Q3W 9
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Chemotherapy as Primary or Adjuvant Therapy (HER2-NEGATIVE)
Preferred Regimens

Dose-dense AC followed by Paclitaxel 
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q2W 4 1
Cyclophosphamide 600 1 Q2W 4

Followed by
Paclitaxel 175 1 Q2W 4

Dose-dense AC followed by weekly Paclitaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q2W 4 1
Cyclophosphamide 600 1 Q2W 4

Followed by
Paclitaxel 80 1 QW 12

TC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Docetaxel 75 1 Q3W 4 2
Cyclophosphamide 600 1 Q3W 4
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Capecitabine 1000-1250 PO BID 1-14 Q3W 6-8 18
(If triple-negative breast cancer and residual disease after preoperative therapy with taxane, alkylator, and anthracycline based chemotherapy)

For germline BRCA1/2 mutations
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Olaparib 300 mg PO BID Q4W For 1 year 23

For High-risk triple-negative breast cancer (TNBC)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Pembrolizumab 200 mg 1 Q3W 4 22
Paclitaxel 80 1, 8, 15 Q3W 4
Carboplatin AUC 5 1 Q3W 4

Followed by
Pembrolizumab 200 mg 1 Q3W 4
Doxorubicin* 60* 1 Q3W 4
Cyclophosphamide 600 1 Q3W 4

Followed by
Pembrolizumab 200 mg 1 Q3W 9

*may be transferred to Epirubicin 90 mg/m2
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Useful in certain circumstances
Dose-dense AC

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q2W 4 1
Cyclophosphamide 600 1 Q2W 4

AC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 3
Cyclophosphamide 600 1 Q3W 4

TAC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Docetaxel 75 1 Q3W 6 4
Doxorubicin 60 1 Q3W 6
Cyclophosphamide 500 1 Q3W 6

TEC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Docetaxel 75 1 Q3W 6 14
Epirubicin 75 1 Q3W 6
Cyclophosphamide 500 1 Q3W 6



癌
症
診
療
指
引

263

︽
乳
癌
抗
癌
藥
物
治
療
指
引
︾

FAC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

5-FU 500 1, 8 or 1, 4 Q3W 6 5, 6
Doxorubicin 50 1 Q3W 6
Cyclophosphamide 500 1 Q3W 6

CEF
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cyclophosphamide 500 1, 8 Q3W 6 7
Epirubicin 80 1, 8 Q3W 6
5-FU 500 1, 8 Q3W 6

CMF
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cyclophosphamide 100 PO 1-14 Q4W 6 8
Methotrexate 40 1, 8 Q4W 6
5-FU 600 1, 8 Q4W 6

AC followed by Docetaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 9
Cyclophosphamide 600 1 Q3W 4

Followed by
Docetaxel 80-100 1 Q3W 4
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AC followed by Paclitaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 10
Cyclophosphamide 600 1 Q3W 4

Followed by
Paclitaxel 175 1 Q3W 4

AC followed by weekly Paclitaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 4 10
Cyclophosphamide 600 1 Q3W 4

Followed by
Paclitaxel 80 1 QW 4

EC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Epirubicin 90-100 1 Q3W 4 11
Cyclophosphamide 600 1 Q3W 4
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FEC followed by Docetaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

5-FU 500 1 Q3W 3 12
Epirubicin 100 1 Q3W 3
Cyclophosphamide 500 1 Q3W 3

Followed by
Docetaxel 100 1 Q3W 3

FEC followed by weekly Paclitaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

5-FU 600 1 Q3W 4 13
Epirubicin 90 1 Q3W 4
Cyclophosphamide 600 1 Q3W 4

Followed by
3 Weeks no treatment

Followed by
Paclitaxel 100 1 QW 8

FLC 
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

5-FU 500 1 Q3W 6 17
Lipo-Doxorubicin 35-40 1 Q3W 6
Cyclophosphamide 500 1 Q3W 6
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Cisplatin + Docetaxel (Triple negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cisplatin 60 1 15, 16
Docetaxel 60 1

Carboplatin + Docetaxel (Triple negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cisplatin AUC 6 1 Q3W 19, 20
Docetaxel 75 1 Q3W

Weekly Paclitaxel + Carboplatin
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 80 1, 8, 15 Q3W 4 21
Carboplatin AUC 6 1 Q3W 4

Weekly Paclitaxel + weekly Carboplatin (Triple negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 80 1, 8, 15 Q3W 6 24, 25
Carboplatin AUC 1.5-2 1, 8, 15 Q3W 6
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Weekly Paclitaxel + weekly Carboplatin (Triple negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 80 1, 8, 15 Q3W 6 24, 25
Carboplatin AUC 1.5-2 1, 8, 15 Q3W 6

Capecitabine (maintenance therapy for TNBC after adjuvant chemotherapy)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Capecitabine 650 PO BID 1-28 Q4W 1 year 26
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Adjuvant Endocine Therapy
Anti-estrogen

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Tamoxifen 20-40 mg PO QD 1

Aromatase inhibitor
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Exemestane 25 mg PO QD 2

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Anastrozole 1 mg PO QD 3

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Letrozole 2.5 mg PO QD 4

Ovarian suppression or ablation
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Goserelin Acetate 3.6 mg SC 1 Q4W 5

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Leuprolide Acetate 3.75 mg SC 1 Q4W 6
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參考文獻

1.	 Product Information: tamoxifen citrate oral tablets, tamoxifen citrate oral tablets. Watson Laboratories (per manufacturer), 
Corona, CA, 2011.

2.	 Product Information: AROMASIN(R) oral tablets, exemestane oral tablets. Pharmacia & Upjohn Company (per FDA), New 
York, NY, 2013.

3.	 Product Information: ARIMIDEX(R) oral tablet, anastrozole oral tablet. AstraZeneca Pharmaceuticals LP, Wilmington, DE, 
2009.

4.	 Product Information: Femara oral tablets, letrozole oral tablets. Novartis Pharmaceuticals Corporation, East Hanover, NJ, 2010.
5.	 Product Information: ZOLADEX(R) implant 3.6mg, goserelin acetate implant implant 3.6mg. AstraZeneca, Wilmington, DE, 

2009.
6.	 Boccardo F, Rubagotti A, Amoroso D, et al: Endocrinological and clinical evaluation of two depot formulations of leuprolide 

acetate in pre- and perimenopausal breat cancer patients. Cancer Chemother Pharmacol 1999; 43:461-466
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Chemotherapy for Recurrent or Metastatic Breast Cancer
HER2-NEGATIVE

Preferred Single Agents

Anthacyclins
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60-75 1 Q3W 7 1

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 20 1 QW 2

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Lipo-Doxorubicin 50 1 Q4W 3

Taxanes
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 175 1 Q3W 4

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 80 1 QW 5
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Antimetabolites
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Capecitabine 1000-1250 PO BID 1-14 Q3W 6 6

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Gemcitabine 800-1200 1, 8, 15 Q4W 7

Other microtubule inhibitors
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Vinorelbine 25 1 QW 8

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Eribulin 1.4 1, 8 Q3W 9

PARP inhibitors
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Olaparib 300 mg PO BID 46

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Talazoparib 1 mg PO QD Q4W 47
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Atezolizumab + albumin-bound paclitaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Atezolizumab 840 mg 1, 15 Q4W 48
Nab-Paclitaxel 100 1, 8, 15 Q4W

(An option for patients with PD-L1-positive TNBC)

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Pembrolizumab 200 mg 1 Q3W 55
TNBC, CPS ≥ 10

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Carboplatin AUC 6 1 Q3W-Q4W 11
(An option for patients with triple-negative tumors and germline BRCA1/2 mutation)

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cisplatin 75 1 Q3W 4 17
(An option for patients with triple-negative tumors and germline BRCA1/2 mutation)

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Fam-trastuzumab 
deruxtecan-nxk 5.4 mg/kg 1 Q3W 61

(For HER2 IHC 1+ or 2+/ISH negative)
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Other Single Agents
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cyclophosphamide 50 PO QD 1-21 Q4W 10

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Docetaxel 60-100 1 Q3W 6 12, 13

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Docetaxel 35 1, 8, 15, 22, 29, 36 Q8W 14

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Nab-Paclitaxel 100 or 150 1, 8, 15 Q4W 15, 16

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Nab-Paclitaxel 260 1 Q3W 15

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Epirubicin 75 1 Q3W 18

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Sacituzumab 
govitecan-hziy 10 1, 8 Q3W 61

For TNBC (HER2 negative 2nd line)
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Larotrectinib 100 mg BID PO 56
NTRK fusion

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Entrectinib 600 mg QD PO 57
NTRK fusion

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Pembrolizumab 200 mg 1 Q3W 58, 59
MSI-H/dMMR and TMB-H ( ≥ 10 muts/mb)

Combinations

Carboplatin + Docetaxel (triple negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Carboplatin AUC 6 1 Q3W 6 49, 50
Docetaxel 75 1 Q3W 6

Paclitaxel+Carboplatin (Triple negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 175-200 1 Q3W 51
Carboplatin AUC 6 1 Q3W
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Paclitaxel+Carboplatin (weekly)(Triple negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 100 1, 8, 15 Q3W 52
Carboplatin AUC 2 1, 8, 15 Q3W

Albumin-bound Paclitaxel + Carboplatin (weekly) (Triple negative, preoperative setting)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Nab-Paclitaxel 125 1, 8 Q3W 53
Carboplatin AUC 2 1, 8 Q3W

CAF
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cyclophosphamide 100 PO 1-14 Q4W 19
Doxorubicin 30 1, 8 Q4W
5-FU 500 1, 8 Q4W

FAC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

5-FU 500 1, 8 or 1, 4 Q3W 20
Doxorubicin 50 1 Q3W
Cyclophosphamide 500 1 Q3W
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FEC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cyclophosphamide 400 1, 8 Q4W 6-9 21
Epirubicin 50 1, 8 Q4W
5-FU 500 1, 8 Q4W

AC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Doxorubicin 60 1 Q3W 8 22
Cyclophosphamide 600 1 Q3W 8

EC
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Epirubicin 75 1 Q3W 6 23
Cyclophosphamide 600 1 Q3W 6

CMF
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Cyclophosphamide 100 PO QD 1-14 Q4W 24, 45
Methotrexate 40 1, 8 Q4W
5-FU 600 1, 8 Q4W
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Docetaxel + Capecitabine
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Docetaxel 75 1 Q3W 6 25
Capecitabine 950 PO BID 1-14 Q3W 6

GT
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 175 1 Q3W 26
Gemcitabine 1250 1, 8 Q3W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Paclitaxel 80 1, 8, 15 Q4W 44
Gemcitabine 800 1, 8, 15 Q4W

Gemcitabine + Carboplatin
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Gemcitabine 1250 1, 8 Q3W 27
Carboplatin AUC 2 1, 8 Q3W

Bevacizumab + Paclitaxel
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Bevacizumab 10 mg/kg 1, 8 Q4W 28
Paclitaxel 90 1, 8, 15 Q4W
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HER2-POSATIVE
Preferred Agents

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Pertuzumab 840 → 420 mg 1 Q3W 29
Trastuzumab 8 → 6 mg/kg 1 Q3W
Docetaxel 75-100 1 Q3W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Pertuzumab 840 → 420 mg 1 Q3W 30, 31
Trastuzumab 8→ 6 (4→ 2) mg/kg 1 Q3W (QW)
Paclitaxel 175 (80) 1 Q3W (QW)

Other Agents
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab 8→ 6 (4→ 2) mg/kg 1 Q3W (QW) 31, 32
Paclitaxel 175 1 Q3W
Carboplatin AUC 6 1 Q3W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab 8→ 6 (4→ 2) mg/kg 1 Q3W (QW) 31, 33, 34
Paclitaxel 175 (80-90) 1 Q3W (QW)
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab 8→ 6 (4→ 2) mg/kg 1 Q3W (QW) 31, 35, 36
Docetaxel 80-100 (35) 1, 8, 15 (1) Q3W (QW)

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab 8→ 6 (4→ 2) mg/kg 1 Q3W (QW) 31, 37
Vinorelbine 30-35 (25) 1, 8 (1) Q3W (QW)

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab 8→ 6 (4→ 2) mg/kg 1 Q3W (QW) 31, 33, 38, 39
Capecitabine 1000-1250 1-14 Q3W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

T-DM1 3.6 mg/kg 1 Q3W 40

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Lapatinib 1250 mg PO QD 1-21 Q3W 41
Capecitabine 1000 PO BID 1-14 Q3W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Trastuzumab 8→ 6 (4→ 2) mg/kg 1 Q3W (QW) 31, 43
Lapatinib 1000 mg PO QD Q3W
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Neratinib 240 mg PO QD 1-21 Q3W 54
Capecitabine 750 PO BID 1-14 Q3W

參考文獻 
1.	 Chan S, Friendrichs K, Noel D, et al. Prospective randomized trial of docetaxel versus doxorubicin in patients with metastatic 

breast cancer. J Clin Oncol. 1999 Aug;17(8):2341-54.
2.	 Gasparini G, Dai Fior S, Panizzoni GA, et al. Weekly epirubicin versus doxorubicin as second line therapy in advanced breast 

cancer. A randomized clinical trial. Am J Clin Oncol. 1991 Feb;14(1):38-44.
3.	 O'Brien ME, Wigler N, Inbar M, et al. Reduced cardiotoxicity and comparable efficacy in a phase III trial of pegylated liposomal 

doxorubicin HCl (CAELYX/Doxil) versus conventional doxorubicin for first-line treatment of metastatic breast cancer. Ann 
Oncol. 2004 Mar;15(3):440-9.

4.	 Seidman AD, Tiersten A, Hudis C, et al. Phase II trial of paclitaxel by 3-hour infusion as initial and salvage chemotherapy for 
metastatic breast cancer. J Clin Oncol 1995;13:2575-2581.

5.	 Perez EA, Vogel CL, Irwin DH, et al. Multicenter Phase II Trial of Weekly Paclitaxel in Women With Metastatic Breast Cancer. 
J Clin Oncol 2001;19:4216-4223.

6.	 Safety and Efficacy of Two Different Doses of Capecitabine in the Treatment of Advanced Breast Cancer in Older Women. J 
Clin Oncol 2005;23:2155-2161.

7.	 Seidman AD, Gemcitabine as Single-Agent Therapy in the Management of Advanced Breast Cancer. Oncology (Williston 
Park)2001;15:11-14.

8.	 Zelek L, Barthier S, Riofrio M, et al. Weekly vinorelbine is an effective palliative regimen after failure with anthracyclines and 
taxanes in metastatic breast carcinoma. Cancer. 2001 Nov 1;92(9):2267-72. 

9.	 Cortes J, O'Shaughnessy J, Loesch D, et al. Eribulin monotherapy versus treatment of physician's choice in patients with 
metastatic breast cancer (EMBRACE): a phase 3 open-label randomised study. Lancet 2011;377:914-923.
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Cyclophosphamide and Megestrol Acetate. J Chemother 2010;22(3):201-4.

11.	Isakoff, SJ, Goss PE, et al. (2011). TBCRC009: A multicenter phase II study of cisplatin or carboplatin for metastatic triple-
negative breast cancer and evaluation of p63/p73 as a biomarker of response[abstract]. J Clin Oncol 29(15_suppl):Abstract 
1025.

12.	Burris HA, 3rd. Single-agent docetaxel(Taxotere) in randomized phase III trials, Semin Oncol 1999;26:1-6.
13.	Harvey V, Mouridsen H, Semiglazov V, et al. Phase III Trial Comparing Three Doses of Docetaxel for Second-Line Treatment 

of Advanced Breast Cancer. J Clin Oncol 2006;24(31):4963-70.
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Endocrine Therapy Regimens for Recurrent or Metastatic Breast Cancer 

Premenopausal

SERM 
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Tamoxifen 20-40 mg PO QD 1

Ovarian ablation or suppression 
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Goserelin Acetate 3.6 mg SC Q4W 5

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Leuprolide Acetate 3.75 mg SC Q4W 6

Postmenopausal
Aromatase inhibitor

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻
Exemestane　 25 mg PO QD 2
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Anastrozole 1 mg PO QD 3

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Letrozole 2.5 mg PO QD 4

SERD
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Fulvestrant 500 IM Q4W 7

CDK4/6 inhibitor+AI (for Her2-negative)
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Palbociclib 125 mg PO QD 1-21 Q4W 8
Letrozole 2.5 mg PO QD 1-21 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Palbociclib 125 mg PO QD 1-21 Q4W 8
Anastrozole 1 mg PO QD 1-21 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Palbociclib 125 mg PO QD 1-21 Q4W 8
Exemestane 25 mg PO QD 1-21 Q4W
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Ribociclib 600 mg PO QD 1-21 Q4W 9
Letrozole 2.5 mg PO QD 1-21 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Ribociclib 600 mg PO QD 1-21 Q4W 9
Anastrozole 1 mg PO QD 1-21 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Ribociclib 600 mg PO QD 1-21 Q4W 9
Exemestane 25 mg PO QD 1-28 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Abemaciclib 150 mg PO BID 15
Letrozole 2.5 mg PO QD

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Abemaciclib 150 mg PO BID 15
Anastrozole 1 mg PO QD
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Abemaciclib 150 mg PO BID 15
Exemestane 25 mg PO QD

CDK4/6 inhibitor + SERD
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Palbociclib 125 mg PO QD 1-21 Q4W 10
Fulvestrant 500 IM 1, 15 → 1 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Palbociclib 600 mg PO QD 1-21 Q4W 11
Fulvestrant 500 IM 1, 15 → 1 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Abemaciclib 150 mg PO BID 16
Fulvestrant 500 IM 1, 15 → 1 Q4W

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Everolimus 10 mg PO QD 12
Exemestane 25 mg PO QD

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Everolimus 10 mg PO QD Q4W 13
Fulvestrant 500 IM 1, 15 → 1 Q4W
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藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Everolimus 10 mg PO QD 14
Tamoxifen 20-40 mg PO QD

Fulvestrant + Alpelisib for PIK3CA-mutated tumors
藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Alpelisib 300 mg PO QD 17
Fulvestrant 500 IM 1, 15 → 1 Q4W

Useful in certain circumstances
Abemaciclib

藥品名 劑量 mg/m2 給藥日 頻率 週期 參考文獻

Abemaciclib 200 mg PO BID 18

參考文獻 
1.	 Product Information: tamoxifen citrate oral tablets, tamoxifen citrate oral tablets. Watson Laboratories (per manufacturer), 

Corona, CA, 2011. 
2.	 Product Information: AROMASIN(R) oral tablets, exemestane oral tablets. Pharmacia & Upjohn Company (per FDA), New 

York, NY, 2013. 
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3.	 Product Information: ARIMIDEX(R) oral tablet, anastrozole oral tablet. AstraZeneca Pharmaceuticals LP, Wilmington, DE, 
2009.

4.	 Product Information: Femara oral tablets, letrozole oral tablets. Novartis Pharmaceuticals Corporation, East Hanover, NJ, 2010.
5.	 Product Information: ZOLADEX(R) implant 3.6mg, goserelin acetate implant implant 3.6mg. AstraZeneca, Wilmington, DE, 

2009.
6.	 Boccardo F, Rubagotti A, Amoroso D, et al: Endocrinological and clinical evaluation of two depot formulations of leuprolide 

acetate in pre- and perimenopausal breat cancer patients. Cancer Chemother Pharmacol 1999; 43:461-466.
7.	 Rita S. Mehta, M.D., William E. Barlow, Ph.D.,et al.Combination Anastrozole and Fulvestrant in Metastatic Breast Cancer.
8.	 Turner NC, Ro J, Andre F, et al. Palbociclib in Hormone-Receptor-Positive Advanced Breast Cancer. N Engl J Med 

2015;373:209-219.
9.	 Ga briel N. Hortobagyi, M.D.,Salomon M. Stemmer, M.D., et al.Ribociclib as First-Line Therapy for HR-Positive, Advanced 

Breast Cancer, N Engl J Med 375;18 November 3, 2016
10.	Massimo Cristofanilli, Nicholas C Turner,et al.Fulvestrant plus palbociclib versus fulvestrant plus placebo for treatment 

of hormone-receptor-positive, HER2-negative metastatic breast cancer that progressed on previous endocrine therapy 
(PALOMA-3): final analysis of the multicentre, double-blind, phase 3 randomised controlled trial. Lancet Oncol 2016; 17: 
425–39.

11.	Dennis J. Slamon, Patrick Neven, et al. Phase III Randomized Study of Ribociclib and Fulvestrant in Hormone Receptor–
Positive, Human Epidermal Growth Factor Receptor 2–Negative Advanced Breast Cancer: MONALEESA-3. J Clin Oncol 
36:2465-2472.

12.	José Baselga, M.D., Ph.D., Mario Campone, M.D., et al. Everolimus in Postmenopausal HormoneReceptor–Positive Advanced 
Breast Cancer.N engl j med 366;6 nejm.org february 9, 2012.

13.	Noah Kornblum, Fengmin Zhao, et al. Randomized Phase II Trial of Fulvestrant Plus Everolimus or Placebo in Postmenopausal 
Women With Hormone Receptor–Positive, Human Epidermal Growth Factor Receptor 2–Negative Metastatic Breast Cancer 
Resistant to Aromatase Inhibitor Therapy: Results of PrE0102. J Clin Oncol 36:1556-1563.
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14.	Thomas Bachelot, Ce´line Bourgier, et al.Randomized Phase II Trial of Everolimus in Combination With Tamoxifen in Patients 
With Hormone Receptor–Positive, Human Epidermal Growth Factor Receptor 2–Negative Metastatic Breast Cancer With Prior 
Exposure to Aromatase Inhibitors: A GINECO Study. J Clin Oncol 30:2718-2724.

15.	Goetz MP, Toi M, et al. MONARCH 3: Abemaciclib As Initial Therapy for Advanced Breast Cancer.J Clin Oncol. 
2017;35(32):3638-3646.

16.	Sledge GW Jr, Toi M, et al. The Effect of Abemaciclib Plus Fulvestrant on Overall Survival in Hormone Receptor–Positive, 
ERBB2-Negative Breast Cancer That Progressed on Endocrine Therapy—MONARCH 2. AMA Oncol. 2020;6(1):116-124.

17.	André F, Ciruelos E, et al. Alpelisib for PIK3CA-Mutated, Hormone Receptor–Positive Advanced Breast Cancer.N Engl J Med 
2019; 380:1929-1940.

18.	Dickler MN, Tolaney SM, et al. MONARCH 1, a phase 2 study of abemaciclib, a CDK4 and CDK6 inhibitor, as a single agent, 
in patients with refractory HR+/HER2− metastatic breast cancer.Clin Cancer Res. 2017; 23(17): 5218–5224.
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《 乳癌放射治療共識 》

一、全乳放射治療

應以電腦斷層影像定義標靶體積與正常危急器官

適應症：侵襲癌或原位癌經乳房保留手術術後

◎照射範圍：患側乳房

◎ 照射劑量：50-50.4Gy/GyE/ 次數：25-28 次 或 40-42.5Gy/GyE 次數：15-16 次 或 28.5Gy/GyE 次數：5次 (每週一次，
僅適用於早期乳癌，大於 50歲且淋巴結陰性且不打算接受腫瘤原發部位加強放射治療 )
◎追加照射範圍：腫瘤切除空腔與其周圍

◎追加照射劑量：10-16Gy / GyE次數：4-8 次 
治療技術： 使用斜角對照配合強度調控放射治療技術，包含弧形及螺旋放射規劃，可考慮搭配影像導引治療，與心肺

保護技術。可選擇先後給予胸壁照射與追加照射，或是在放療計畫中同步規劃高低劑量區，同步進行兩部

位照射。質子治療屬放射治療新興技術，其處方劑量、分次與危急器官之劑量限制須考慮質子射束相對生

物效應的格雷當量。

二、胸壁放射治療

應以電腦斷層影像定義標靶體積與正常危急器官

適應症： 侵襲癌經乳房全切除手術術後有較大的原發腫瘤 (T stage >= T3)，臨床或病理認定腫瘤侵犯淋巴結 (N stage >= 
N1)，腫瘤細胞存在於外科邊緣或距離邊緣 <1mm

◎照射範圍：患側胸壁、手術疤痕與其周圍

◎照射劑量：50-50.4Gy / GyE次數：25-28次 (或若未進行乳房重建時可考慮 40-42.5 Gy/GyE 次數：15-16 次 )
◎追加照射範圍：手術疤痕周圍

◎追加照射劑量：10-16Gy / GyE次數：4-8 次
治療技術： 使用斜角對照配合強度調控放射治療技術，包含弧形及螺旋放射規劃，以及質子治療，可考慮搭配影像導
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引治療，與心肺保護技術。可選擇先後給予胸壁照射與追加照射，或是在放療計畫中同步規劃高低劑量區，

同步進行兩部位照射。質子治療屬放射治療新興技術，其處方劑量、分次與危急器官之劑量限制須考慮質

子射束相對生物效應的格雷當量。

三、淋巴引流區放射治療

應以電腦斷層影像定義標靶體積與正常危急器官

適應症：較大的原發腫瘤 (T stage >= T3)、臨床或病理認定腫瘤侵犯至少一個淋巴結 (N stage >= N1)
◎ 照射範圍：患側高風險淋巴轉移範圍，包括腋下、鎖骨下、鎖骨上淋巴引流區。臨床懷疑內乳淋巴結轉移或正常組織
容受許可時，可選擇性考慮照射內乳淋巴引流區。 
◎照射劑量：50-50.4Gy / GyE次數：25-28 次 追加照射劑量 (或若未進行乳房重建時可考慮40-42.5 Gy/GyE 次數：15-16 次 )
◎追加照射範圍：未能手術之侵犯或腫大淋巴腺

◎追加照射劑量：10-16Gy / GyE次數：4-8 次
治療技術： 使用強度調控放射治療技術，選擇性使用斜角對照，包含弧形及螺旋放射規劃，可考慮搭配影像導引治療，

與心肺保護技術。
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